N )
Test Report — Products RvA L A TUVRheinIand®

Testrapport - Producten

Test report no.: 89218579.05br Order No.: 218579 Page 1 of 14
Testrapport nr.: Opdracht nr.: Pagina 1 van 14
Client Reference No.: N/A Order date: 12.03.2021

Klantreferentie nr.: Opdrachtdatum:

Client: Unifloor Underlay Systems, Arnsbergstraat 4, 7418 EZ Deventer, The Netherlands
Klant:

Test item: Underlayment

Testvoorwerp:

Identification/ Type No.:  Jumpax HD
Benaming / Type nr.:

Order content: Classification of burning behaviour
Inhoud opdracht:

Test specification: EN 13501-1:2007+ A1:2009
Testomschrijving: Classification of burning behaviour

Test methods: Ignitability of products subjected to direct impingement of flame (EN
1ISO 11925-2:2010/C1:2011) and determination of the burning behaviour using a
radiant heat source (EN ISO 9239-1:2010)

Date of sample receipt: 18.03.2021
Ontvangstdatum monster:

Test sample No: MT21-218579.05

Testproefstuk nr.:

Testing period: 18.03.2021 - 12.04.2021

Testperiode:

Place of testing: Westervoortsedijk 73, 6827

Testlocatie: AV Arnhem

Testing laboratory: TUV Rheinland Nederland

Testlaboratorium: B.V. S ————————

Test result*:

Testresultaat*: See Other

tested by: authorized by:

getest door: N ﬂﬂg@ geautoriseerd door: )%—
Date: 16.04.2021 Issue Date: 16.04.2021

Datum: Ockrerdch: Mdidands i Datum uitgave: Ovbeerdcbor gVl
Position / functie: jr. Engineer Position / functie: Expert

Others /

Andere: Test result: See clause 4 on page 5.

Condition of the test item at delivery:

Toestand van het test voorwerp bij ontvangst: Testitem complete and undamaged

* Legend: P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested
* Legenda: P(ass) = voldoet aan test omschrijving F(ail) = voldoet niet aan test omschrijving N/A = niet van toepassing N/T = niet getest

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.
Dit testrapport heeft alleen betrekking op het voorgenoemde test voorwerp. Zonder toestemming van het testcentrum mag dit
ws testrapport niet in delen worden vermenigvuldigd. Dit keuringsrapport geeft geen recht op het dragen van enig keurmerk.

TUV Rheinland Nederland B.V., Westervoortsedijk 73, 6827 AV Arnhem, The Netherlands
Mail: info@nl.tuv.com - Web: www.tuv.com/nl
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Remarks
Opmerkingen

1 |The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request. For the influence of the measuring uncertainties on the results,
reference is made to the validation of the respective methods.

De apparatuur welke tijdens de gespecificeerde testperiode is gebruikt, is gekalibreerd volgens ons
kalibratieprogramma. De apparatuur voldoet aan de eisen welke zijn opgenomen in de relevante normen. De
traceerbaarheid van de gebruikte testapparatuurs is gewaarborgd door naleving van de voorschriften in ons
kwaliteitsmanagementsysteem. Gedetailleerde informatie over testomstandigheden, apparatuur en
meetonzekerheid is beschikbaar in het testlaboratorium en kan op verzoek worden verstrekt. Voor de invioed
van de meetonzekerheden op de resultaten wordt verwezen naar de validatie van de respectievelijke methode
c.q. verrichting

2 | As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged.

Zoals contractueel overeengekomen is dit document enkel digitaal ondertekend. TUV Rheinland heeft niet
geverifieerd en kan niet verifieren welke wettelijke of andere vereisten van toepassing zijn op dit document.
Een dergelijke verificatie valt onder de verantwoordelijkheid van de gebruiker van het document. Op verzoek
van de opdrachtgever kan TUV Rheinland de geldigheid van de digitale handtekening bevestigen door een
apart document. Een dergelijk verzoek moet worden gericht aan onze verkoopafdeling. Voor een dergelijke
extra service zal een milieutoeslag in rekening worden gebracht.

3 |Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report. Tests clauses marked with 2 are performed under ISO 17025 accreditation.

Deviations of testing specification(s), test locations or customer requirements are listed in specific test clause in
the report. This report is only to be read is a whole. No opinions or interpretation are included in this report.
This test report consists of multiple pages and is only to be read is a whole. The number of pages can be seen
in the header on the top right of each page, the report ends when the last page is reached. TUV Rheinland
Nederland B.V. is solely responsible for the content.

Test onderdelen welke met * zijn gemarkeerd zijn uitbesteed aan gekwalificeerde onderaannemers en zijn
beschreven in het respectievelijke test onderdeel van dit rapport. Test onderdelen welke met 2 zijn gemarkeerd
Zijn onder ISO 17025 accreditatie uitgevoerd. Afwijkingen van testspecificatie(s), testlocaties of klant eisen zijn
vermeld in het van toepassing zijnde onderdeel in het rapport. Het rapport dient als geheel te worden gelezen.
Er zijn geen opinies en interpretaties opgenomen binnen het rapport. Dit rapport bestaat uit meerdere pagina’s
en dient al geheel gelezen te worden. Het aantal pagina’s is rechtsboven in de koptekst van dit rapport vermeld
en eindigt wanneer de laatste pagina is bereikt. TUV Rheinland Nederland is als enige verantwoordelijk voor de
inhoud van het rapport.

4 | All rights reserved. No part of this report may be reproduced, provided to and/or examined by third parties,
and/or published by print, photoprint, microfilm, in electronic form or any other means without the explicit
previous written consent of TUV Rheinland Nederland B.V.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights
and obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research
and Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded
between the contracting parties. © 2010 TUV Rheinland Nederland.

Alle rechten voorbehouden. Niets uit dit rapport mag worden verveelvoudigd, aan derden ter beschikking
gesteld en/of door derden onderzocht en/of openbaar gemaakt door middel van druk, fotokopie, microfilm, in
elektronische vorm of op welke andere wijze dan ook, zonder uitdrukkelijke voorafgaande schriftelijke
toestemming van TUV Rheinland Nederland B.V.

Indien dit rapport is opgesteld in het kader van een opdracht aan TUV Rheinland Nederland B.V., zijn de
rechten en verplichtingen van contractpartijen onderworpen aan de Algemene Voorwaarden voor Advies-,
Onderzoeks- en Certificeringsopdrachten aan TUV Rheinland Nederland B.V. en/of de betreffende
overeenkomst tussen de contractpartijen. © 2010 TUV Rheinland Nederland
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Product description
Product omschrijving

1 |[Product details:
Product details:

Product name: Jumpax HD
Test item: Underlayment: 4 mm MDF + 4 mm MDF

2 |Other:
Andere:

Test sample(s), as well sample information, description, product details and
intended usage was provided by customer.

3 |Test sample obtaining:
Selectie van het proefstuk:

Sending by customer O Sampling by TUV Rheinland Group
O others:

Figure 1: Picture of the received sample (surface) Figure 2: Picture of the received sample (back)
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Clause Requirements - Tests / Measuring results — Remarks Result
Deel Vereisten - Tests Meetresultaten — Opmerkingen | Resultaat
1 Construction data (indicative) of the product obtained by the testlaboratory after pre-conditioning
01-4.3-P.02-322-WI01
Test condition 23 = 2°C and 50 * 4% relative humidity
Pre conditioning, duration = 48 h & until constant mass is achieved
Total thickness (mm) 10.1
Total mass (g/m?) 6424
Density (kg/m?3) 639
Note: the determined construction data are used for determination of constant mass, the used testmethod is not in accordance with
the determination of construction data according the specification standard. Therefore the testresults should be handled as
indicative.
2 Ignitability of products subjected to direct impingement of flame

EN 1SO 11925-2:2010/C1:2011

Date of testing

30.03.2021

Pre-conditioning, climate

23 + 2°C and 50 * 4% relative humidity

Pre-conditioning, duration

2 48 h & until constant mass is achieved

Description of substrate

Fibre cement board, thickness 8 + 2 mm,
density 1800 + 200 kg/m?3 conforming to EN

13238:2010
Flame application Surface
Flame application time (s) 15
Requirements according EN 13501-1:2007+A1:2009 See clause 5
Test result(s)
Orientation* N/A
Test sample 1 2 3
Ignition of the sample Yes Yes Yes
Flame tip reached 150 mm above the application point No No No
Duration after application when the flame tip reached the N/A N/A N/A
150 mm above the application point (s)
Extent of damaged area, length (mm) 42 43 44
Extent of damaged area, width (mm) 11 11 12
Material melts No No No
Shrinks away from flame without being ignited No No No
After glowing No No No
Flaming droplets/particles which caused ignition of filter No No No

paper

* No length or width direction applicable.




Test Report - Products A TUVRheinIand®

Prifbericht - Produkte

Test report no.: 89218579.05br 5 F_’aggsof g
Testrapport nr.: agina 5 van

Clause Requirements - Tests / Measuring results — Remarks Result
Deel Vereisten - Tests Meetresultaten — Opmerkingen | Resultaat
3 Determination of the burning behaviour using a radiant heat source

EN 1SO 9239-1:2010

Date of testing 12.04.2021

Pre-conditioning, climate 23 = 2°C and 50 * 4% relative humidity

Pre-conditioning, duration 2 48 h & until constant mass is achieved

Description of substrate Fibre cement board, thickness 8 £ 2 mm,
density 1800 + 200 kg/m? conforming to EN
13238:2010

Fixing method None, samples are tested loose laid on the
substrate

Requirements according EN 13501-1:2007+ A1:2009 See clause 5

Test result(s)

Test sample 1 2 3 Mean

Orientation* N/A N/A N/A N/A

Flame spread (cm) 54 54 55 54

CHF / HF-30 (kW/m?) 3.2 3.2 3.1 3.2

Maximum light attenuation (%) 6.6 5.9 8.0 6.8

Smoke production (%.min) 51 69 37 52

* No length or width direction applicable.

Observations:

Specimen 1, 2, and 3: No flashing is observed.

Specimen 1, 2, and 3: Extinguished manually after the end of the test duration.

4 Classification of burning behaviour
EN 13501-1:2007+A1:20092
The product, Jumpax HD, in relation to its reaction to fire behaviour is classified: Dy
The additional classification in relation to smoke production is: sl

Reaction to fire classification : Dy —s1

Field of application
- As afloor covering in accordanse with the nominal product paramaters given on page 3.
- On end use substrates of classes Al and A2-s1,d0 according to EN 13238:2010.
- Any way of fixation, glued down or loose laid.

Statements

- This document does not represent type approval or certification of the product.

- The test results only relate to the behaviour of the test specimens of the examined product
under the -particular conditions of the test in laboratory conditions; they are not intended to be
the sole criterion for assessing the potential fire hazard of the product in use.

- The validity of this report will expire directly after alterations or modifications of the examined
product (combination)(s) and/or the criteria.
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Clause Requirements - Tests / Measuring results — Remarks Result
Deel Vereisten - Tests Meetresultaten — Opmerkingen | Resultaat
5 Potential classes of reaction to fire performance for floorings
EN 13501-1:2007+A1:2009
Class Test method(s) Classification criteria Additional classifications
ENI1SO 1182 @ AT <30 °C; and
and Am < 50 %; and -
tr= 0 (i.e. no sustained flaming)
Al ENISO 1716 PCS < 2.0 MJ/kg 2 and
PCS <2.0 MJ/m2® and i
PCS < 1.4 MJ/m2 ¢ and
PCS <2.0 MJ/kg ¢
EN SO 1182 @ AT <50 °C and
or Am <50 % and -
t<20s
A2 ENISO 1716 PCS =< 3.0 MJ/kg @ and
f and PCS <4.0 MJ/m2" and i
PCS <4.0 MJ/m? ¢ and
PCS < 3.0 MJ/kg ¢
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production 9
EN ISO 9239-1 ¢ CHF = 8.0 kW/m?2 Smoke production 9
B and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF 2 4.5 kW/m?2 Smoke production ¢
c and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF 2 3.0 kW/m?2 Smoke production 9
b and
! ENISO 11925-2 " | Fs < 150 mm within 20 s ]
Exposure =15 s
EN ISO 11925-2 " | Fs <150 mm within 20 s
E — B
Exposure =15 s
EN ISO 11925-2 " | Fs > 150 mm within 20 s -
F _
Exposure =15 s
a For homogeneous products and substantial components of non-homogeneous products.
b For any external non-substantial component of non-homogeneous products.
¢ For any internal non-substantial component of non-homogeneous products.
d For the product as a whole.
€ Test duration = 30 min.
f Critical flux is defined as the radiant flux at which the flame extinguishes or the radiant flux after a test period of 30 min,
whichever is the lower (i.e. the flux corresponding with the furthest extent of spread of flame).
9 s1 = Smoke < 750 % minutes;
s2 = not s1.
n Under conditions of surface flame attack and, if appropriate to the end use application of the product, edge flame
attack.
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Report produced with the Fire Tedting Technology FRPSofl software page 1

Flooring Radiant Panel Single Specimen Report

Standard EN IS0 9239-1:2010

Laboratory TUV Rheinland Nederland B.V
Sponsar Unifloor 89218579 MT 21-218570.04
Date of test Apr. 12 2021

Specimen description - Jumpax HD

Test name - No direction #1

File name - DOFRPFILES\21040024 CSY

Test nuinber in series 3

Flux calibration file name CAFRPSOFT2 SAMCALIBAFLX21001.CSV

Thickness (mm) S10L

Deensity (kg'm?) B3R

Test duration 30 minutes {1800 5)

Substrate used? " Yes

Substrate Calcium silicate

Fixing method none

Conditioned? iy

Conditioning temp. (°C) ]

Conditioning BH (%) 50

Test Results

Time to ignition 2 minutes 04 seconds (124 5)
Time to Aameout 30 minutes (1800 5)
Extent of burning (mm) s 540

Critical flux at extinguishment (KW/m?) AT

HF-10 (kW/m?) - 794

HF-20 (kW/im?) 4.50

HF-30 (kW/im?) 318

Flame spread at 10 minutes (mm) 250

Flame spread at 20 minutes {mm) 440

Flame spread at 30 minutes {mm) 1 540

Peak light attenuation (%) L6058

Time 1o peak light attenuation | O minutes 49 seconds (589 5)
Total integrated smoke (% min) ©51.31

Potential classification : Iy

Smoke production classilication =51

These results relaie only to the behavioar of the specimens of the produal under the partiouder canditions of the best, they nre ot
intemided b e the sole crtenon far asseasing the potential fire hazard of he prosduct in wse,
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Fepen prodeced with the Fire Tesmg Technalagy FRPSof software

100 .
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404
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Transmission/Attenuation (%)

Test name  : Mo direction #1

File name

0]
i
(£e]
214
260
X0
140
410

5.592

Smoke Graph
= ._.r'—""lr'-"""'""-‘n'_._'.“_ S — ol
5 10 15 20 25
Tirme (min)
: DAFRPFILES\2 1040024 €SV
Rake Results
Position {mm) Time {a) Flux (EWin)  Qsb (MIW®) Position {mm)  Time {5) Flox (kWim™)  Qsb (Mm%

274 114 3115 510 1617 i3
it 105 4851 bl - 30
441 07 4,264 Gl0 s
533 R 4,570 Lit5A] 22
655 17 5068 Tl 1.9
732 6.8 4966 T4 1.7
906 59 5,306 B0 - 1.6
10748 3.0 5400 RGO - 1.3
1385 a2 5.767 14 - 1.z

A6

Comments

Specimen was extinguished manually after end of test.

These resulls relaie l:l|||3~' 1o the behaviour of the specimens of the

interded ta be the sake criterion for amessing the potential fire hazard of the peodua! m ose

product under the particulsr conditions af Lhe test: they are el

pape 1
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Repon prodaced with the Fire Testing Technalopy FRPSaft software

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (kg/nd)

Test duration

Substrate used? Yes

Suhbstrate Calcium silicate

Fixing method none

Conditioned? “Yes

Conditioning temp. (°C) 123

Conditioning RH (%) ;50

Test Results

Time to ignition ¢ 2 minutes 04 seconds (124 5)
Time to flameout : 30 minutes (1800 5)
Extent of burning (mm}) : 540

Critical flux at extinguishment (kW/m?) 3.18

HF-10 (kW/m?) 7.94

HF-20 (kW/m®) 433

HE-30 (kW/m®) 318

Flame spread at 10 minutes (mm) - 250

Flame spread at 20 minutes {mm) ;450

Flame spread at 30 minutes (mm) 540

Peak light attenuation (%) 1593

I'me to peak light attenuation 9 minutes 43 seconds (583 5)
Total integrated smoke (%% min) 168,78

Potential classification : i)

Smaoke production classification |

- EN 180 9239-1:2010

TUV Rheinland Nederland BV
Unifloor 89218579 MT 21-218579 05

CApr 122021

Jumpax HD
Mo direction #2

- DAFRPFILES' 21040025 C8V
3

CCAFRPSOFT2 SAVCALIBFLX21001, C8Y

101
G634

30 minutes {1800 5)

These results relahe anly io the behaviour ol the specimens of the product under the particular comdstions of the fest; they are nol
nnlended o be the sode criterion for assessing the potentia) fire hazard ol the pradaet in uss
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Heeport produced with the Firs Testing Technology FRPSoft softwase
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Pa
=

s Y i ST

Smoke Graph
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File name

. Mo direction #2
: DAFRPFILES\Z 1040025, CSV
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11
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260
i
£l
410
EIE]
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366
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323
719
750
932
1055
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14
10.5

10 15

Tirme (min)

Rake Resulis
3286 510
3A30 560
4 200 G610
4506 Gl
5564 T
S5.0RE 70
5454 210
3.335 i
5.342 gl

Specimen was extinguished manually after end of test,

These results relale anly o the behavisur of the specimens of the product undes the particular condilions ef fhe test, ibey 2ne noi
intesded it be the sole criterion lor pssess ng the polential fire hazard of the prodoct in nse.

1441

15
3.0
26
23
1.9

[

fage 2
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Repont prodiced with the Fire Tesing Techrology FRPSoll software

page |

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen description

Test name
File name

Test number in series

Flux calibration file name

Thickness {mum) S0

Deensity (kg/m*) 639

Test duration 230 minutes (1800 5)
Substrate used? “Yes

Subatrate Calcium silicate
Fixing method none

Comditioned? Yes

Conditioning temp. (*C) 023

Conditioning RH (%) 1]

Test Results

Time Lo ignition » 2 minutes 04 seconds (124 5)
Time to flameout * 30 minutes (1800 5)
Extent of burning (mm) - 550
Critical flux at extinguishment {k'W/m?) :3.08
HEF-10 {kW/m#) 7.94
HF-20 (kW/m?) 4 5()
HF-30 (kW/m?) 308
Flame spread at 10 minutes {mm) 250
Flame spread at 20 minutes {mm) 4
Flame spread at 30 minutes {mm}) ;550
Peak light attenuation (%) - 7.97

Time to peak light attenuation

EN IS0 9239-1:2010
TUY Rheinland Nederland BV
Unifloor 89218579 MT 21-218570 05

- Apr. 12 2021

Jumpax HID»
No direction #3

C DAFRPFILES'2 1040026 C8Y
23

D CAFRPSOFT2 9ANCALIBVFLX 21001 CSV

D7 minutes 41 seconds (461 s)

Total integrated smoke (%4 min) D36.82
Potential classification : D)
Smoke production classification 15l

These results relate anly to the behaviour of the

indended tor be the sle criterion for assessing the patinlial fire hazard of the product in wse,

specimens of the product under the particular conditions of the test: they are 1ot
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Report preduscad with the Fire Testing Technology FRPSof! saftwars

Smoke Graph
100 .

- 80

#

=

2 &0

g %

&

-

= 40
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k] i

L] i

E 204

E

'_ 1

o - ,fﬂﬂ_r I"'d-.._,_“_ gt g : x = . .
0 5 10 15 20 25 30

Time (min})

Test name : No direction #3
File name  : DOFRPFILES\2 1040026 05V

Rake Results
Position {mm)  Time {2} Flux (k'Wan=) Qs (WM™} Position (mm)  Time (5] Flux (KWim™ Cab (M)
] 258 114 14933 510 1551 15 53451
LEd 362 10.5 1788 60 E 30
160 450 a7 4,352 610 . 16
216k 17 Bk 4526 [Tl - 22
2641 £ 77 4053 710 - 14
3 733 6.8 4973 Ta0 1.7
360 431 59 5453 Bl - [
414 1062 a0 3320 R = 1.3
A6 1376 4.2 3313 a1 1.2
Comments

Specimen was extinguished manually after end of test.

Ihese results relate anly (o the bebaviour af the specimens of the product under the particular conditions ol the tes!: they are not
intended o be the stle criteron for ussessing the potentsal fire hazard of the product in use. )
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